
 

 
 

BUSINESS PLAN  
„SOFIYSKA VODA“ JSC 

2017 - 2021 
 



   2 

 

 

 
Contents 

I. GENERAL PART .............................................................................................................................. 12 

INTRODUCTION ................................................................................................................................. 12 

1. GENERAL DATA ............................................................................................................................ 12 

1.1. General data on the company .................................................................................................... 13 

1.2. DESCRIPTION OF THE WSS SYSTEMS – WATER SUPPLY ............................................................. 13 
[...]
surveyed more than 10 km of trunk sewers in the MoS. During the inspections are 



   112 

 

 

found a number of “hidden” at that time defects of the sewerage facilities, whose 

repair is important for the future operation of the network  

 

4. ANALYSIS AND PROGRAM FOR ACHIEVING THE QUALITY 

INDICATORS IN RELATION TO THE SERVICE WASTE WATER  

 

4.1. ANALYSIS OF LEVEL OF COVERAGE OF SERVICES IN 

WASTEWATER 

According to the Instructions of EWRC, the level of coverage of wastewater treatment 

service is recalculated, and for 2015 this percentage is 89.66%. It is calculated as the 

number of customer IDs /537 896/ is multiplied by the average number of persons 

per household / 2.2, according to data from NSI /. By the end of the regulatory period, 

the company plans this rate to reach 91.47%, as the forecast is consistent with the 

projects included in the investment program. 

 

4.2. ANALYSIS OF THE QUALITY OF WASTEWATER ENTERING 

FOR TREATMENT THE WWTP WITH ASSESSMENT OF THE 

CONTRIBUTION OF THE DOMESTIC FLOW, THE INDUSTRIAL 

WASTEWATER, STORMWATER AND INFILTRATION; COMPLIANCE 

WITH THE QUALITY STANDARS AT THE OUTLET OF THE WWTP 

 

The monitoring of the quality of wastewater is implemented on the basis of the 

requirements of the permit for discharge of treated wastewater, as well as of a plan 

for own monitoring. The monitoring of the quality of treated wastewater implemented 

in 2015 shows compliance with the parameters set in the discharge permit. It is 

expected the tendency to be kept until the end of 2016 and over the whole period 

until 2021.  

In 2015 were ascertained and legalized a number of illegal discharges to the 

sewerage system of rivers and other surface water flows, which increase the 

hydraulic load on the treatment plant for wastewater and respectively lead to 

increased costs for treatment and difficulties in the processes. During the second half 

of the reporting year, the proactive measures in the sewerage network led to a 

decrease in the hydraulic load at the inlet of SWWTP up to levels normal over the last 

years, together with an increase in the concentration of BOD5. 

At the end of 2015 a new station was installed for automatic analysis at the outlet of 

the WWTP, which provides data in real time for the quality of the treated water and 

allows taking timely corrective measures in case of potential deviations. Replaced are 

6 flow meters with poor technical condition for air to the aeration tanks with new more 

reliable and accurate devices, which will allow more accurate regulation of the 



   113 

 

 

supplied air, after the implementation of the project for replacement of the system 

with air blowers with a more efficient one.  

In 2016 is about to be implemented a project for replacement of 2 nos of air 

compressors, which are with worsened technological parameters, by 4 efficient 

adjustable compressors, which are to be integrated to the STAR system and it is 

expected to lead to optimization of the process of removal of nitrogen from 

wastewater and to some saving of energy consumption.  

Over the period of BP 2017-2012 is planned survey and possibly application of 

measures for preliminary processing of the sewage, formed during the processes of 

sludge treatment, which will reduce the secondary pollution at the inlet of SWWTP 

and will be a prerequisite for increase of the efficiency of the biological stage. In 

parallel it is planned to develop a system for use of the treated water for the technical 

needs of the line for thickening of the surplus activated sludge, which will reduce the 

consumption of potable water in the treatment plant. 

In 2017 is envisaged the construction of automate station for analysis of the quality of 

the water at the inlet of SWWTP as well, which will provide data in real time for the 

level of pollution of the inlet flow, and it will be a prerequisite for prevention in cases 

of shock pollution and timely measures for adjustment of the treatment process. It is 

also envisaged to purchase a small energy efficient boiler, which will be operated if 

additional heating of buildings and sludge digesters is necessary during the winter.  

In the investment program are envisaged money for repair and maintenance of the 

concrete roads to the primary and secondary settling tanks as well as for repair of 

buildings, roads and facilities – reaction tank, replacement of sewerage branches, 

repair and reconstruction of sludge thickeners at the Mechanical Sludge Dewatering 

unit, which will ensure the accident-free work at SWWTP 



   114 

 

 

 
The increase of the concentration of organic pollutants lead to higher efficiency of the 

treatment processes, improvement of the indicators at the outlet of SWWTP, which in 

combination with the lower energy demands allowed achieving 107% energy 

efficiency of Kubratovo WWTP. This indicator is a major way of measurement of the 

efficiency of the treatment processes and in 2015 SV ranks first among all operated 

facilities in more than 40 countries in Veolia group. 



   115 

 

 

 

 

The chart above shows the results for treatment of BOD5 during the base year, which 

keep stable tendencies at increased concentration at the inlet of the treatment 

equipment.  

One of the main objectives of the company is over the period 2017-2021 the survey 

of the sewerage branches to continue with increased paces, and the infiltration and 

the illegal discharged of surface water to be additionally limited. 

In 2015 the treated wastewater discharged in Iskar River met completely the 

requirements, set in the discharge permit.  

 

4.3 ANALYSIS OF THE DATA FROM THE IMPLEMENTED 

MONITORING ON THE QUALITY OF DISCHARGED PRODUCTION 

WASTEWTAER IN THE URBAN SEWERAGE ENETRING THE WWTP 

FOR TREATMENT – REGISTER OF THE CONTROLLED 

ENTERPRISES (GROUPED BY LEVELs OF POLLUTION IN 

COMPLAINCE WITH THE DATA FROM THE LAST ANALYSES MADE 

OF THE FORMED WASTEWATER FROM THESE ENTERPRISES 

OVER THE REPORTING YEAR), SIGNED CONTRACTS AND 

POLLUTANTS  

The control over the industrial enterprises will be implemented in two main aspects – 

sample taking and survey. Over the period 2016-2021 the control over industrial 



   116 

 

 

customers will be executed by separation of the concession area into two geographic 

regions. For enterprises in each region an inspector will be responsible helped by a 

laboratory specialist sample taking. The visits of the production sites will be executed 

in the range of preliminary planned schedule. The connection of newly sites, removal 

of existing sites, as well as the execution of additional sample takings due to 

contractual clauses or the inability for execution of sample taking at a previous visit, 

determine a more dynamic schedule of the visits than the preliminary planned.  

The survey of sites will be carried out in parallel with sample taking for determining a 

change in the scope of the activity, technology, the site infrastructure, the ownership 

of the site, are there leased premises and rented areas. The results are presented on 

a line with ID number against the name of the user of the production site, customer of 

SV, address and municipality. The analysis of the results and their comparison with 

the ones from the last year make us jump at the following conclusions:   

1. Controlled for the period 2016-2021 will be about 690 production sites. 

2. The total volume for the period 2017-2021 of the industrial flow will be about 

5 000 000 m³/year. 

3. The load for the period 2016-2021 in terms of suspended solids will be 

about 600 000 kg/year. 

4. The load for the period 2016-2021 by BOD5 will be about 1 000 000 kg/year. 

5. The load for the period 2016-2021 by petrochemical will be about 1 600 

kg/year. 

6. In the table below are given enterprises with highest expected value 

respectively for water volume, load of suspended solids, load of BOD5 and 

load of petrochemicals  

 

Table: Enterprises with the highest expected values for the period 2016-

2021 

 



   117 

 

 

 

 

4.4. ANALYSIS OF SLUDGE UTILIZATION AT SWWTP 

 

4.4.1. Planned and implemented analyses of sludge, including by an accredited 

laboratory  

The planned and implemented analyses of sludge from the drying beds, 

envisaged for sludge utilization are in compliance with the Ordinance on the 

procedure and way of utilization of sludge from wastewater treatment by use in 

agriculture dated April 8 2015. In 2015 were planned and executed 4 analyses of 

each of the stated indicators: agrochemical indicators, heavy metals and arsenic, 

microbiological and parasitological indicators and 1 analysis for persistent organic 

pollutants. The number of the planned tests is determined depending on the volume 

of generated sludge in tons dry substance per year, depending on the criteria in 

Appendix 6 from the Ordinance cited above. 

At the same time analyses are carried out of the sludge by the LTC of SV at 

the loading and before transportation to the drying beds.  

Name Address Municipality Q ,m³/year 

District Heating Sofia EAD, Sofia Iztok 
Power Plant 

ул. "Д. Пешев" № 6 ISKAR 
1 050 000 

District Heating Sofia EAD, , site:HPP 
Sofia  

ул. "202-ра" № 6 SEDIKA 
450 000 

Sopharma AD, site А ул. "Илиенско шосе" № 16 NADEZHDA 
350 000 

Name Address Municipality Suspended 
solids total, 
kg/year 

Proekt treid OOD ж.к. Хаджи Димитър, бл.67 PODUYANE 110 000 

Chistota Iskar EOOD ул. „Iskarско шосе”№ 2 ISKAR 45 000 

Erozak OOD ж.к. Борово, бл.223А, вх.Д, 
маг.8 

KRASNO 
SELO 

45 000 

Name Address Municipality BOD5, 
kg/year 

Proekt treid OOD ж.к. Хаджи Димитър, бл.67 PODUYANE 200 000 

Chistota Iskar EOOD ул. "Iskarско шосе" №2 ISKAR 175 000 

Erozak OOD ул. "Илиенско шосе" № 16 NADEZHDA 85 000 

Name Address Municipality hydrocarbon 
oil index, 
kg/year 

Verilsa Services AD с. Равно поле, общ. Елин 
Пелин 

ISKAR 1050 

Sofia Med AD ул. "Димитър Пешев" № 4 ISKAR 200 

District Heating Sofia EAD, Sofia Iztok 
Power Plant 

ул. "Д. Пешев" № 6 ISKAR 150 



   118 

 

 

4.4.2 Used methods for sludge treatment  

In Kubratovo WWTP is processed the primary sludge, generated at the 

mechanical treatment of water and surplus activated sludge, generated during the 

process of biological treatment 

Surplus activated sludge enters 2 sludge thickeners and is thickened by 

gravity. Then it heads for mechanical thickening with flocculants and by 1 belt 

thickener.   

The thickened and primary sludge are mixed and stabilized anaerobically in 4 

anaerobic stabilizers, where they stay between 15 and 20 days. The stabilized 

sludge enters two sludge thickeners where it is dewatered in 5 filter pressed using 

flocculants. The dewatered sludge is mixed with quick lime for hygienic purposes and 

compliance with the required parameters for use in agriculture and is distributed on 

the drying beds 

 

4.4.3 Description of the method for utilization and disposal 

The sludge generated at the treatment of wastewater in SWWTP is analyzed 

using the determined in the ordinances procedure for utilization of sludge from 

wastewater treatment by use in agriculture and the relevant permits are issued. 

Sludge utilization is done in massifs, owned or taken on lease by people who are 

provided with the relevant analyses and permits. The transport, spreading and tilling 

of the sludge is executed at the expense of the company.  

 

4.4.4 Economic evaluation, BGN/ton dry substance for utilized/disposed 

sludge 

The costs for sludge utilization for 2015 amount to 37.76 BGN/ tons dry 

substance 

 

4.4.5 Program for utilization of the accumulated before and the generated 

during the regulatory period sludge  

By decision No 423 dated 09.07.2015 Sofia Municipal Council approved the 

prepared by the working group with experts from SV and the MoS “Strategy for 

management of sludge, generated at the treatment of the wastewater of the MoS 

until 2025”. A copy of the strategy was submitted to the EWRC with BP 2916 and 

since them the same has not been changed.  

At the time for preparation of this document was finalized an assignment to a 

contractor for preparation of regional pre-investment surveys for the territory of the 

MoS. In the assignment is set a requirement for planning and implementation (if 

possible by European funding) of a solution for sustainable management of sludge 

generated on the territory of the MoS 

Until the implementation of the measures, set in the strategy, the generated 

and accumulated sludge will be utilized using the established at the moment model.  



   119 

 

 

5. ANALYSIS AND PROGRAM FOR IMPROVEMTN OF THE 

EFFICIENCY OF THE COMPANY 

 

5.1 ANALYSIS OF ENERGY EFFICIENCY FOR WATER SUPPLY  
  

In 2015 were conducted the following activities for improvement of energy efficiency 

 Reconstruction of the pumping station Podgumer and replacement of the 

pumping units.  

 Reconstruction of the lighting at Pancharevo PWTP with energy-efficient 

lighting.  

 Reconstruction of the lighting at reservoirs – Dragalevtsi, Moderno 

Predgradie, Lozishte, Lozenets, Boyana with energy-efficient lighting.  

 Installation of frequency regulators on accessory pumps for chlorination at 

Boyana chlorination station.  

 Installation of frequency regulators on pumps for domestic waters of the 

sewerage pumping station Novi Iskar. The pumps will be included in regime 

of optimal work after installation of air blowers on the pressure. 

 Rehabilitation of Central Dispatching Point Pancharevo, repair activities of a 

roof on filter house in PWTP Bistritsa. 

 Installation of frequency regulators of groups of pumps for Katina - new in 

Dobroslavtsi pumping station and frequency regulators for pumping group 

Seslavtsi in pumping station Kremikovtsi is planned. 

 

The main changes in the electricity consumption for the period of the business plan 

for water supply to customers are presented in the table:  

 

 

Project Service Tariff 

expected 

impact 

ЕЕ 

kWh / 

2017 

expected 

impact 

ЕЕ 

kWh / 

2018 

expected 

impact 

ЕЕ 

kWh / 

2019 

expected 

impact 

ЕЕ 

kWh / 

2020 

expected 

impact 

ЕЕ 

kWh / 

2021 

Water-absorbing system in 

the filter house PWTP 

Bistritsa 

Water 

supply 
СН 35 000 35 000 35 000 35 000 35 000 

PS Vladaya 
Water 

supply 
СН 0 300 000 291 006 281 952 273 511 

Process water Pancharevo 
Water 

supply 
СН 56 000 56 000 56 000 56 000 56 000 

Change based on the 

changes in the water 

volumes at the inlet of 

Pancharevo and Bistritsa 

PWTPs 

Water 

supply  
CH -76496 -225358 -263548 -372244 -506585 



   120 

 

 

 

The facility for accumulation of process water in Pancharevo PWTP is a new site, 

which is expected to be commissioned in 2016. 

Within the regulatory period it is planned to construct and commission a water-

absorbing system in the Filter House of Bistritsa PWTP and a new PS for supply of 

the village of Vladaya with stated impact on the electricity consumption by years.  

The expected decrease in the unaccounted-for water in the distribution network 

should have a positive impact on the electricity consumption for the process of 

potable water treatment. In the table above is presented the reduction in the 

consumption of the treatment plants using consumption for treatment of 1 m3 in the 

two treatment plants in 2015 and making a simulation for the consumption at the 

water volumes, which are excepted to be treated for each of the years of BP 2017-

2021. 

 

5.2 ANALYSIS OF ENERGY EFFICIENCY FOR SEWERAGE  

The company operates 4 sewage pumping stations (SPS) for draining of 

wastewater – SPS Novi Iskar, SPS Gorublyane, SPS Iliyantsi, SPS Benkovski. The 

pumping stations are new with modern equipment meeting the energy efficiency 

standards. The SPS’s work in automatic mode having implemented at optimal 